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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 414246 4-DELT KLYVEHOVED 4-HEAD WEDGE

2 1 90102746 SATBOLT 8.8 M8X30 FZ SET BOLT M8X30 FZ

3 1 B6TS FIEDERSKIVE SPRING COLLAR

4 1 B6T4 KONTRAM@TRIK FZ COUNTER NUT FZ

5 2 414247 PROP PLUG

6 1 414248 KLAVEHOVED CLEAVER HEAD

7 1 B6T7 FINGERSKRUE M8X13 WING NUT M8X13

8 1 414249 UNBRAKOBOLT M20X70 ALLEN BOLT M20X70

9 1 B6T9 FLANGEMYJTRIK M6 FZ COLLAR NUT M6 FZ

10 1 414250 FIJEDER SPRING

11 1 414251 AKSEL SHAFT

12 1 414252 SKINNE RAIL

13 1 B6T15 FIJEDERSKIVE SPRING COLLAR

14 1 90100663 STALM@TRIK 8.8 M10 FZ STEEL NUT M10 FZ

15 1 90102771 SATBOLT 8.8 M10X20 FZ SET BOLT M10X20 FZ

16 1 414253 BESLAG BRACKET

17 1 B6T17 SKIVE WASHER

18 2 414254 GLIDEPLADE HJJRE- SLIDING PLATE
VENSTRE

19 1 414255 GLIDEPLADE BAG SLIDING PLATE

20 1 414256 GLIDEPLADE FOR SLIDING PLATE

21 2 90102490 SEEGERRING SORT U 20 RETAINER RING U 20

22 1 414257 AKSEL SHAFT

23 1 414258 CYLINDER 6 TON CYLINDER 6 TON

24 9 90100155 INSEX M5X10 INSEX M5X10

25 1 414259 SKARM GUARD

26 3 B6T24 FLANGEMJTRIK M8 FZ COLLAR NUT M8 FZ

27 2 B6T25 BRUG 90100661 USE

28 1 414260 BESLAG BRACKET

29 1 B6T27 BOLT M6X20 BOLT M6X20

30 1 414261 SKZARM GUARD

31 2 414262 HJUL WHEEL

32 2 414263 SKIVE WASHER

33 2 90000057 SPLIT 2,5 MM. COTTER 2,5 MM.

34 1 414264 CHASSIS CHASSIS

35 1 414265 FIJEDER SPRING

36 1 90180953 FLANGEMJTRIK M10 COLLAR NUT M10

37 1 414266 LAS LOCK

38 1 90102883 STALBOLT 8.8 M6X20 FZ STEEL BOLT M6X20 FZ

39 1 414267 HANDTAG HANDLE

40 1 414268 BORD TURING TABLE

41 1 414269 STIFT PIN

42 1 B6T29 SKIVE WASHER

43 3 B6T30 SPLIT COTTER

44 2 90102911 STALBOLT 8.8 M8X20 STEEL BOLT M8X20

45 10 B6T45 BESKYTTELSEB@JLE RING

46-1 1 414270 LAS LOCK

46-2 1 414271 FIJEDER SPRING

46-3 1 414272 B@S BUSHING

46-4 1 414273 HANDTAG HANDLE




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

47 1 414274 AKSEL SHAFT

48 1 414275 PLADE PLATE

49 1 414276 OLIEPIND OIL DIPSTICK

50 2 414277 O-RING O-RING

51 1 414278 FJEDER SPRING

52 2 90102916 STALBOLT 8.8 M8X45 STEEL BOLT M8X45

53 2 90100602 FLOIM@TRIK AMERIKANSK [ WING NUT M8 FZ
FORM M8 FZ

54 7 B6T47 SKIVE WASHER

55 1 414279 KLO H@JIRE CLAW

56 2 B6T28 NAGLE TYND NAIL

57 4 90102310 PLANSKIVE M8 FZ FACE PLATE M8 FZ

58 12 | B6T58 VINKEL ANGLE

59 3 90100692 LASEM@TRIK 8.8 M8 FZ LOCKING NUT M8 FZ

60 2 414280 HANDTAG HANDLE

61 2 B6T42 GUMMIHANDTAG RUBBER HANDLE

62 2 414281 BESKYTTELSESB@JLE RING

63 4 90122148 FLANGEBOLT 8.8 M8X16 COLLAR BOLT M8X16

64 10 | 90100692 LASEM@TRIK 8.8 M8 FZ LOCKING NUT M8 FZ

65 1 414282 ARM H@JRE LEVER

66 1 B6T50 GUMMISTROP RUBBER STRAP

67 2 90102911 STALBOLT 8.8 M8X20 STEEL BOLT M8X20

68 1 414283 KLO VENSTRE CLAW

69 1 414284 ARM VENSTRE LEVER

70 4 404857 MASKINSKRUE 4X16 MACHINE SCREW 4X16

71 4 90102307 PLANSKIVE M4 FACE PLATE M4

72 4 90100689 LASEM@TRIK 8.8 M4 FZ LOCKING NUT M4 FZ

73-1 1 414285 BLASEHUS CIRCULATOR CASING

73-2 1 90102486 SEEGERRING SORT U 16 RETAINER RING U 16

73-3 1 414286 BLASER BLOWER

73-4 1 414287 ELEKTRISK MOTOR 4000 W | ENGINE 4000 W

73-5 3 290483 MASKINSKRUE GUL 4X8 MACHINE SCREW 4X8

73-6 3 90102190 LASESKIVE A4 LOCKING WASHER

73-7 3 90102307 PLANSKIVE M4 FACE PLATE M4

73-8 1 414288 KONTAKT 400 V SWITCH 400 V

74 1 414289 PUMPE PUMP

75 4 414290 VINKEL ANGLE

76 1 414291 ROR TUBE

77 4 90102914 STALBOLT 8.8 M8X35 STEEL BOLT M8X35

78 2 414292 BOS BUSHING

79 2 90100666 STALM@TRIK 8.8 M16 FZ STEEL NUT M16 FZ

80 1 414293 ROR TUBE

81 2 414294 BOS BUSHING

82 1 414295 SKRUE 6X6 SCREW 6X6

83 1 414296 FILTER FILTER

84 2 90102919 STALBOLT 8.8 M8X60 STEEL BOLT M8X60

85 1 414297 ROR TUBE

86 1 414298 ROR TUBE

87 1 B6T75 VENTILBLOK VALVEBLOCK

88 1 414299 SLANGE HOSE
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89 1 414300 TEE ANGLE

90 4 90102912 STALBOLT 8.8 M8X25 STEEL BOLT M8X25

91 1 414301 PAKNING GASKET

92 1 414302 SKRUE SCREW

93 4 90101180 MASKINSKRUE 8X10 MACHINE SCREW 8X10









